

REVIEW ARTICLE

Sodium-glucose co-transporter inhibitors as adjunctive treatment to insulin in type 1 diabetes: A review of randomized controlled trials

Schafer Boeder MD¹ | Steven V. Edelman MD^{1,2} 

¹Division of Endocrinology and Metabolism, University of California San Diego, San Diego, California

²Taking Control of Your Diabetes, 501(c)3, Solana Beach, California

Correspondence

Steven V. Edelman, MD, Taking Control of Your Diabetes, 501(c)3, 990 Highland Drive, Suite 312, Solana Beach, CA 92075.
Email: sedelman@ucsd.edu

The peer review history for this article is available at <https://publons.com/publon/10.1111/dom.13749/>

Funding information

AstraZeneca

Abstract

Many patients with type 1 diabetes (T1D) struggle to achieve glycaemic control and experience significant fluctuations in glucose concentrations, despite insulin treatment. Sodium-glucose co-transporter (SGLT)-2 inhibitors and dual SGLT-1/2 inhibitors increase glucose elimination via the kidneys and reduce hyperglycaemia via insulin-independent mechanisms. This review examines available efficacy and safety data for these agents under investigation as adjunctive therapy for T1D. Across randomized trials of up to 52 weeks, SGLT-2 inhibitors or SGLT-1/2 inhibitors as an adjunct to insulin demonstrated significant reductions in glycated haemoglobin, glucose exposure, and measures of glycaemic variability, as well as increased time in the target glycaemic range, compared with placebo. Non-glycaemic benefits included reductions in body weight and insulin doses, as well as improvements in some cardiovascular risk factors and treatment satisfaction. SGLT-2 inhibitors and SGLT-1/2 inhibitors were associated with similar rates of hypoglycaemia but a higher incidence of genitourinary infections, compared with placebo. Diabetic ketoacidosis occurred more often with SGLT-2 inhibitors and SGLT-1/2 inhibitors vs placebo, although the incidence was generally low. Risk mitigation strategies in light of clinical trial data are also discussed. Positive data from randomized controlled trials of the SGLT-2 inhibitor dapagliflozin have led to the approval of dapagliflozin as an adjunct to insulin in adults with T1D having body mass index ≥ 27 kg/m² in whom insulin does not provide adequate glycaemic control in Europe and to approval as an adjunct to insulin for adults with T1D in Japan.

KEYWORDS

canagliflozin, dapagliflozin, empagliflozin, SGLT-2 inhibitor, type 1 diabetes

1 | INTRODUCTION

Individuals with type 1 diabetes (T1D) comprise approximately 5% to 10% of the overall population with diabetes, while those with type 2 diabetes (T2D) comprise the majority. Accordingly, most research efforts aimed at developing new glucose-lowering treatments have focused on T2D, leading to the approval of multiple classes of

glucose-lowering agents. In contrast, insulin analogues and the amylin analogue pramlintide, which is infrequently used, remain essentially the only treatment options available for T1D in the United States.

Insulin therapy is designed to mimic endogenous insulin secretion patterns and has been the mainstay for patients with T1D. However, a basal-bolus regimen cannot perfectly mimic endogenous insulin secretion, and while exogenous insulin is essential for preventing

This is an open access article under the terms of the Creative Commons Attribution-NonCommercial-NoDerivs License, which permits use and distribution in any medium, provided the original work is properly cited, the use is non-commercial and no modifications or adaptations are made.

© 2019 The Authors. *Diabetes, Obesity and Metabolism* published by John Wiley & Sons Ltd

excessively high blood glucose concentrations, insulin-treated patients often oscillate between hyperglycaemia and hypoglycaemia. Intensive treatment with insulin titrated to provide tight control of glycated haemoglobin (A1C) was shown to lower the risk of long-term microvascular and macrovascular complications in the Diabetes Control and Complications Trial; yet, overtreatment with insulin poses an increased risk of hypoglycaemia.¹⁻³

Data from the T1D Exchange Clinic Registry, which initially enrolled almost 26 000 patients with T1D from 67 diabetes-oriented clinics in the United States,⁴ showed that only ~30% of patients aged ≥ 26 years achieved A1C $< 7.0\%$, with a lower rate (14%) for patients aged 18 to 25 years.⁵ Furthermore, many patients with T1D experience significant glycaemic variability, including postprandial glucose excursions and hypoglycaemic episodes, as well as problems achieving "time in range" (TIR), defined as the percentage of time with glucose within the target range (usually > 70 to ≤ 180 mg/dL).^{6,7} While insulin therapy is essential, many patients with T1D experience increased insulin resistance as their weight increases, requiring high doses of insulin that are often associated with adverse side effects, including hypoglycaemia, dyslipidaemia, and weight gain, which in turn increases the risk of hypertension. Therefore, clinicians have sought additional therapies that may benefit insulin-resistant patients with T1D. However, the use of adjunctive glucose-lowering therapies remains low. Among the 16 061 patients in the 2015 update to the T1D Exchange Clinic Registry, 3% of patients were taking metformin and $< 1\%$ each were taking pramlintide, dipeptidyl peptidase-4 (DPP-4) inhibitors, glucagon-like peptide-1 receptor agonists (GLP-1RAs), sodium-glucose co-transporter (SGLT)-2 inhibitors, or others (including thiazolidinediones and sulphonylureas).⁵

Pramlintide, a soluble, injectable analogue of the β -cell hormone amylin, is approved for use with mealtime insulin in patients with T1D or T2D⁸ and has been shown to reduce postprandial hyperglycaemia and weight gain.⁹⁻¹² Factors limiting its use include a high incidence of nausea, increased risk of insulin-induced postprandial hypoglycaemia, and the need for additional injections, as it cannot be mixed with insulin in the current formulation.

Off-label use of metformin as adjunctive treatment to insulin has been investigated for T1D. A meta-analysis of eight randomized controlled trials (RCTs) found that while metformin was associated with reductions in daily insulin dose, body weight, and cholesterol compared with placebo, no significant differences were found for A1C, fasting plasma glucose, or triglycerides.¹³

Newer classes of glucose-lowering therapies for T2D have also been investigated for T1D. A meta-analysis of five RCTs concluded that the addition of DPP-4 inhibitors to insulin therapy showed no clear glycaemic benefit for patients with T1D vs insulin monotherapy.¹⁴ An RCT investigating the addition of the GLP-1RA liraglutide or placebo to insulin therapy in patients with T1D observed greater reductions in A1C, blood glucose concentrations, blood pressure (BP), and body weight with liraglutide.¹⁵ These results suggest potential benefits of GLP-1RA treatment as adjunctive therapy, although GLP-1RAs are not currently approved for, nor in the process of seeking approval for, a T1D indication.^{16,17}

SGLT-2-selective inhibitors, which reduce hyperglycaemia by increasing the elimination of glucose via the kidneys, were developed to treat patients with T2D. Accumulated evidence suggests that increased glucose elimination is predominantly explained by a marked reduction in the reabsorption of renal glucose.¹⁸ SGLT-2 is expressed in the S1 segment of the renal proximal tubule and accounts for 80% to 90% of filtered glucose reabsorption by the kidney, while SGLT-1 is localized to the S2/S3 segment and accounts for the remaining 10% to 20%, although the relative contribution of SGLT-1 to glucose reabsorption appears increased under circumstances of SGLT-2 inhibition.^{19,20} SGLT-1 mediates the bulk of glucose transport in the intestine, and inhibition of SGLT-1 reduces intestinal glucose reabsorption, thereby attenuating postprandial hyperglycaemia.¹⁸

Four SGLT-2 inhibitors are approved for the treatment of T2D in the United States—dapagliflozin, canagliflozin, empagliflozin, and ertugliflozin.²¹⁻²⁴ In patients with T2D, SGLT-2 inhibitors have been shown to reduce A1C and fasting and postprandial glucose concentrations.²⁵⁻²⁷ Non-glycaemic benefits include weight loss and improvement in some cardiovascular risk factors.

Because SGLT-2 inhibitors reduce hyperglycaemia through an insulin-independent, glucose-dependent mechanism, and may therefore complement insulin therapy or provide additional benefits in insulin-resistant patients, the use of SGLT-2 inhibitors as adjunctive treatment to insulin for T1D has become an area of increasing interest to investigators. Likewise, the dual SGLT-1/2 inhibitor sotagliflozin is under investigation.

We sought to consolidate the available evidence on the effects of treatment with SGLT-2 inhibitors and dual SGLT-1/2 inhibitors among patients with T1D. As such, this review summarizes the efficacy and safety data reported in prospective, double-blind RCTs of these agents as adjunctive treatment to insulin therapy in adults with T1D. A literature search of the PubMed database was conducted on 5 July 2018 for English-language articles using the following search terms within titles and abstracts: SGLT-2 inhibitor OR sodium-glucose co-transporter-2 inhibitor OR dapagliflozin OR empagliflozin OR canagliflozin OR ertugliflozin OR sotagliflozin AND T1D. Additional articles were identified from the bibliographies of resultant articles. Selected studies included double-blind RCTs in adults with T1D. To date, several large clinical trials have investigated adjunctive treatment with dapagliflozin, canagliflozin, empagliflozin, and sotagliflozin among adults with T1D, while clinical data regarding the effects of ertugliflozin in T1D are not currently available.

2 | EFFECTS OF SGLT-2 INHIBITORS AND SGLT-1/2 INHIBITORS AMONG PATIENTS WITH T1D

2.1 | Dapagliflozin

An early 2-week exploratory RCT investigated the feasibility of adding dapagliflozin to insulin among patients with T1D ($n = 70$).²⁸ Dapagliflozin 10 mg increased urinary glucose excretion by 88 g/24 h, whereas placebo was associated with a reduction in urinary glucose

TABLE 1 Effects of SGLT-2 inhibitors and SGLT-1/2 inhibitors as an adjunct to insulin on A1C and body weight in RCTs^a

Study/NCT identifier	Study design (duration)	Treatment (n) BL A1C; BL body weight	Treatment difference for change from BL in A1C (95% CI [P-value])	Treatment difference for change from BL in body weight (95% CI [P-value])
Dapagliflozin				
Dandona et al ³¹ (DEPICT-1)/ NCT02268214	Double-blind, randomized, parallel-group, placebo-controlled, multicentre, phase 3 study (24 weeks)	Dapagliflozin 5 mg (n = 259): A1C, 8.53%; weight, 80.8 kg	Dapagliflozin 5 mg: -0.42% (-0.56 to -0.28 [P < .0001])	Dapagliflozin 5 mg: -2.96% (-3.63 to -2.28 [P < .0001])
		Dapagliflozin 10 mg (n = 259): A1C, 8.52%; weight, 82.0 kg	Dapagliflozin 10 mg: -0.45% (-0.58 to -0.31 [P < .0001])	Dapagliflozin 10 mg: -3.72% (-4.38 to -3.05 [P < .0001])
		Placebo (n = 260): A1C, 8.53%; weight, 84.3 kg		
Dandona et al ³² (DEPICT-1)/ NCT02268214	Double-blind, randomized, parallel-group, placebo-controlled, multicentre, phase 3 extension study (52 weeks)	Dapagliflozin 5 mg (n = 259): A1C, 8.53%; weight, 81.0 kg	Dapagliflozin 5 mg: -0.33% (-0.49 to -0.17)	Dapagliflozin 5 mg: -2.95% (-3.83 to -2.06)
		Dapagliflozin 10 mg (n = 259): A1C, 8.52%; weight, 82.1 kg	Dapagliflozin 10 mg: -0.36% (-0.53 to -0.20)	Dapagliflozin 10 mg: -4.54% (-5.40 to -3.66)
		Placebo (n = 260): A1C, 8.53%; weight, 84.4 kg		
Mathieu et al ³³ (DEPICT-2)/ NCT02460978	Double-blind, randomized, parallel-group, placebo-controlled, multicentre, phase 3 study (24 weeks)	Dapagliflozin 5 mg (n = 271): A1C, 8.45%; weight, 78.7 kg	Dapagliflozin 5 mg: -0.37% (-0.49 to -0.26 [P < .0001])	Dapagliflozin 5 mg: -3.21% (-3.96 to -2.45 [P < .0001])
		Dapagliflozin 10 mg (n = 270): A1C, 8.43%; weight, 80.1 kg	Dapagliflozin 10 mg: -0.42% (-0.53 to -0.30 [P < .0001])	Dapagliflozin 10 mg: -3.74% (-4.49 to -2.99 [P < .0001])
		Placebo (n = 272): A1C, 8.43%; weight, 78.9 kg		
Empagliflozin				
Pieber et al ³⁴ (EASE-1)/ NCT01969747	Double-blind, randomized, parallel-group, placebo-controlled, dual-centre phase 2 study (4 weeks)	Empagliflozin 2.5 mg (n = 19): A1C, 8.35%; weight, 75.9 kg	Empagliflozin 2.5 mg: -0.35% (-0.62 to -0.09 [P = .010])	Empagliflozin 2.5 mg: -1.5 kg (-2.4 to -0.7 [P < .001])
		Empagliflozin 10 mg (n = 19): A1C, 8.28%; weight, 87.1 kg	Empagliflozin 10 mg: -0.36% (-0.62 to 0.10 [P = .008])	Empagliflozin 10 mg: -1.8 kg (-2.7 to -0.9 [P < .001])
		Empagliflozin 25 mg (n = 18): A1C, 8.15%; weight, 76.9 kg	Empagliflozin 25 mg: -0.49% (-0.75 to -0.22 [P < .001])	Empagliflozin 25 mg: -1.9 kg (-2.7 to -1.0 [P < .001])
		Placebo (n = 19): A1C, 8.18%; weight, 79.8 kg		
Rosenstock et al ³⁵ (EASE-2)/ NCT02414958	Double-blind, randomized, parallel-group, placebo-controlled, multicentre, phase 3 study (52 weeks)	Empagliflozin 10 mg (n = 243): A1C, 8.10%; weight, 86.2 kg	26 weeks Empagliflozin 10 mg: -0.54% (P < .0001)	26 weeks Empagliflozin 10 mg: -2.7 kg (-3.3 to -2.1 [P < .0001])
		Empagliflozin 25 mg (n = 241): A1C, 8.06%; weight, 85.6 kg	Empagliflozin 25 mg: -0.53% (P < .0001)	Empagliflozin 25 mg: -3.3 kg (-3.8 to -2.7 [P < .0001])
		Placebo (n = 239): A1C, 8.13%; weight, 83.4 kg		
Rosenstock et al ³⁵ (EASE-3)/ NCT02580591	Double-blind, randomized, parallel-group, placebo-controlled,		52 weeks Empagliflozin 10 mg: -0.39% (P < .0001)	52 weeks Empagliflozin 10 mg: -3.2 kg (-3.9 to -2.5 [P < .0001])
			Empagliflozin 25 mg: -0.45% (P < .0001)	Empagliflozin 25 mg: -3.6 kg (-4.3 to -2.8 [P < .0001])
		Empagliflozin 2.5 mg (n = 237): A1C, 8.14%; weight, 81.6 kg	Empagliflozin 2.5 mg: -0.28% (P < .0001)	Empagliflozin 2.5 mg: -1.8 kg (-2.3 to -1.2 [P < .0001])
		Empagliflozin 10 mg: -0.45% (P < .0001)		

TABLE 1 (Continued)

Study/NCT identifier	Study design (duration)	Treatment (n) BL A1C; BL body weight	Treatment difference for change from BL in A1C (95% CI [P-value])	Treatment difference for change from BL in body weight (95% CI [P-value])
	multicentre, phase 3 study (26 weeks)	Empagliflozin 10 mg (n = 244): A1C, 8.19%; weight, 83.7 kg Empagliflozin 25 mg (n = 242): A1C, 8.19%; weight, 83.3 kg Placebo (n = 238): A1C, 8.19%; weight, 80.7 kg	Empagliflozin 25 mg: -0.52% (P < .0001)	Empagliflozin 10 mg: -3.0 kg (-3.6 to -2.5 [P < .0001]) Empagliflozin 25 mg: -3.4 kg (-4.0 to -2.9 [P < .0001])
Canagliflozin				
Henry et al ³⁶ / NCT02139943	Double-blind, randomized, parallel-group, placebo-controlled, multicentre phase 2 study (18 weeks)	Canagliflozin 100 mg (n = 117): A1C, 7.9%; weight, 84.1 kg Canagliflozin 300 mg (n = 117): A1C, 8.0%; weight, 82.9 kg Placebo (n = 117): A1C, 7.9%; weight, 83.0 kg	Canagliflozin 100 mg: -0.29% (-0.43 to -0.14) Canagliflozin 300 mg: -0.25% (-0.40 to -0.11)	Canagliflozin 100 mg: -2.8 kg (-3.5 to -2.1); -3.4% (-4.2 to -2.5) Canagliflozin 300 mg: -4.4 kg (-5.2 to -3.7); -5.3% (-6.2 to -4.5)
Sotagliflozin				
Buse et al ³⁷ (inTandem1)/ NCT02384941	Double-blind, randomized, parallel-group, placebo-controlled, multicentre phase 3 study (52 weeks)	Sotagliflozin 200 mg (n = 263): A1C, 7.61%; weight, 87.0 kg Sotagliflozin 400 mg (n = 262): A1C, 7.56%; weight, 86.5 kg Placebo (n = 268): A1C, 7.54%; weight, 87.3 kg	24 weeks Sotagliflozin 200 mg: -0.36% (-0.45 to -0.27 [P < .001]) Sotagliflozin 400 mg: -0.41% (-0.50 to -0.32 [P < .001])	24 weeks Sotagliflozin 200 mg: -2.35 kg (-2.85 to -1.85 [P < .001]); -2.79% (-3.36 to -2.22 [P < .001]) Sotagliflozin 400 mg: -3.45 kg (-3.95 to -2.94 [P < .001]); -4.02% (-4.59 to -3.45 [P < .001])
			52 weeks Sotagliflozin 200 mg: -0.25% (-0.37 to -0.14 [P < .001]) Sotagliflozin 400 mg: -0.31% (-0.43 to -0.20 [P < .001])	52 weeks Sotagliflozin 200 mg: -3.14 kg (-3.81 to -2.46 [P < .001]); -3.63% (-4.39 to -2.87 [P < .001]) Sotagliflozin 400 mg: -4.32 kg (-5.00 to -3.64 [P < .001]); -4.96% (-5.72 to -4.19 [P < .001])
Danne et al ³⁸ (inTandem2)/ NCT02421510	Double-blind, randomized, parallel-group, placebo-controlled, multicentre phase 3 study (52 weeks)	Sotagliflozin 200 mg (n = 261): A1C, 7.74%; weight, 81.9 kg Sotagliflozin 400 mg (n = 263): A1C, 7.71%; weight, 82.0 kg Placebo (n = 258): A1C, 7.79%; weight, 81.1 kg	24 weeks Sotagliflozin 200 mg: -0.37% (-0.48 to -0.25 [P < .001]) Sotagliflozin 400 mg: -0.35% (-0.47 to -0.24 [P < .001])	24 weeks Sotagliflozin 200 mg: -1.98 kg (-2.53 to -1.44 [P < .001]); -2.48% (-3.14 to -1.82 [P < .001]) Sotagliflozin 400 mg: -2.58 kg (-3.12 to -2.04 [P < .001]); -3.08% (-3.74 to -2.42 [P < .001])
			52 weeks Sotagliflozin 200 mg: -0.21% (-0.35 to -0.07 [P = .003])	52 weeks Sotagliflozin 200 mg: -2.18 kg (-2.88 to -1.48 [P < .001]);

TABLE 1 (Continued)

Study/NCT identifier	Study design (duration)	Treatment (n) BL A1C; BL body weight	Treatment difference for change from BL in A1C (95% CI [P-value])	Treatment difference for change from BL in body weight (95% CI [P-value])
			Sotagliflozin 400 mg: −0.32% (−0.46 to −0.18 [P < .001])	−2.78% (−3.63 to −1.93 [P < .001]) Sotagliflozin 400 mg: −2.92 kg (−3.62 to −2.22 [P < .001]); −3.50% (−4.35 to −2.65); [P < .001])
Garg et al ³⁹ (inTandem3)/ NCT02531035	Double-blind, randomized, parallel-group, placebo-controlled, multicentre phase 3 study (24 weeks)	Sotagliflozin 400 mg (n = 699): A1C, 8.26%; weight, 82.4 kg Placebo (n = 703): A1C, 8.21%; weight, 81.6 kg	Sotagliflozin 400 mg: −0.46% (−0.54 to −0.38 [P < .001])	Sotagliflozin 400 mg: −2.98 kg (−3.31 to −2.66 [P < .001])

Abbreviations: A1C, glycated haemoglobin; BL, baseline; CI, confidence interval; DEPICT, Dapagliflozin Evaluation in Patients With Inadequately Controlled Type 1 Diabetes; EASE, Empagliflozin as Adjunctive to Insulin Therapy; RCTs, randomized controlled trials; SGLT, sodium-glucose co-transporter.

^aPhase 2 and 3 RCTs of ≥4 weeks that included >50 patients.

excretion (−21.5 g/24 h). By day 7, dapagliflozin 10 mg resulted in reductions from baseline in mean daily glucose (−41.3 vs −20.4 mg/dL with placebo), mean amplitude of glycaemic excursion (−63.1 vs −8.1 mg/dL), and mean percent change in total daily insulin dose (−16.2% vs +1.7%). Insulin doses were not reduced upon initiation of dapagliflozin; however, the dose was adjusted as needed to avoid hypoglycaemia. Hypoglycaemia was commonly reported with all treatments, with one major event of hypoglycaemia in the dapagliflozin 10-mg group. No diabetic ketoacidosis (DKA) occurred.

A subsequent post hoc analysis of this pilot study investigated the correlation between reduction in insulin dose and both glycaemic efficacy and fasting β -hydroxybutyrate, a marker of DKA.²⁹ The analysis identified trends for the correlation between change in total daily insulin dose and 24-hour glucose at day 7 ($r = -0.264$; $P = .056$), as well as change in total daily insulin dose and β -hydroxybutyrate at day 7 ($r = -0.187$; $P = .133$) and day 14 ($r = -0.274$; $P = .047$), with higher β -hydroxybutyrate concentrations when the insulin dose was reduced by >20%. The results suggest that insulin dose reductions should not exceed 20% to ensure optimal glycaemic efficacy of combination therapy and to reduce any potential increased risk of DKA.

The addition of dapagliflozin 10 mg to treatment with insulin plus a GLP-1RA, liraglutide, was assessed among patients with T1D (n = 30) in a 12-week randomized, placebo-controlled study.³⁰ During the trial, insulin doses were titrated to a target glucose range of 70 to 160 mg/dL. Dapagliflozin significantly reduced A1C from baseline (−0.66%), whereas there was no significant change with placebo ($P < .01$ vs placebo). Dapagliflozin was also associated with a reduction in weight from baseline (−1.9 vs +0.7 kg with placebo [$P < .05$]). No significant changes from baseline were observed in either treatment group for systolic BP (SBP), diastolic BP (DBP), or total insulin dose. The treatment groups had similar rates of hypoglycaemia. However, two patients treated with dapagliflozin developed DKA.

DEPICT-1 (Dapagliflozin Evaluation in Patients With Inadequately Controlled Type 1 Diabetes) was the first large, multicentre, double-blind, phase 3 RCT to investigate the efficacy and safety of dapagliflozin (5 or 10 mg) as adjunctive treatment to adjustable insulin therapy in patients with T1D (n = 833).³¹ Upon initiation of dapagliflozin, it was recommended that basal and bolus insulin doses be reduced symmetrically to achieve a reduction in total daily insulin dose ≤20%, followed by titration back towards the baseline dose. After 24 weeks, both doses of dapagliflozin significantly reduced A1C and body weight from baseline compared with placebo (Table 1). Greater proportions of patients treated with dapagliflozin 5 or 10 mg achieved a ≥0.5% reduction in A1C with no severe hypoglycaemic events (50% and 51%, respectively, vs 25% with placebo [both $P < .001$]). Dapagliflozin also significantly reduced glucose exposure and glycaemic variability and increased TIR (Supporting Information, Table S1). In addition, dapagliflozin was associated with significant reductions in total daily insulin dose vs placebo (Table 2). Reductions in total insulin dose were accounted for by proportional reductions from baseline in basal and bolus insulin doses.

Results from the extension period of DEPICT-1 demonstrated sustained improvements in glycaemic control and body weight.³² After 52 weeks, both doses of dapagliflozin significantly reduced A1C from baseline vs placebo (Table 1). Body weight reductions from baseline were maintained with dapagliflozin 5 mg, with additional weight reduction observed with dapagliflozin 10 mg (Table 1). Among patients with hypertension at baseline, SBP exhibited a trend towards greater reduction relative to placebo with dapagliflozin 5 mg (−1.12 mm Hg) and 10 mg (−5.38 mm Hg). Total insulin dose remained reduced at 52 weeks. Over the entire study, genital infection adverse events (AEs) occurred more frequently with dapagliflozin compared with placebo and was more common in women than men (Table 3). Rates of hypoglycaemia were similar

TABLE 2 Effects of SGLT-2 inhibitors and SGLT-1/2 inhibitors as an adjunct to insulin on insulin doses in RCTs^a

Study/NCT identifier	Study design; n (duration)	Treatment difference for change from BL in total daily insulin dose (95% CI [P-value])	Treatment difference for change from BL in basal insulin dose (95% CI [P-value])	Treatment difference for change from BL in bolus insulin dose (95% CI [P-value])
Dapagliflozin				
Dandona et al ³¹ (DEPICT-1)/ NCT02268214	Double-blind, randomized, parallel-group, placebo-controlled, multicentre, phase 3 study; n = 778 (24 weeks)	Dapagliflozin 5 mg: -8.80% (-12.56 to -4.88 [P < .0001]) Dapagliflozin 10 mg: -13.17% (-16.75 to -9.43 [P < .0001])	Mean change ± SE ^b Dapagliflozin 5 mg: -11.6% ± 1.3% Dapagliflozin 10 mg: -13.7% ± 1.3% Placebo: -0.6% ± 1.5%	Mean change ± SE ^b Dapagliflozin 5 mg: -14.3% ± 2.1% Dapagliflozin 10 mg: -18.0% ± 2.1% Placebo: -4.6% ± 2.4%
Mathieu et al ³³ (DEPICT-2)/ NCT02460978	Double-blind, randomized, parallel-group, placebo-controlled, multicentre, phase 3 study; n = 813 (24 weeks)	Dapagliflozin 5 mg: -10.78% (-13.73 to -7.72 [P < .0001]) Dapagliflozin 10 mg: -11.08% (-14.04 to -8.02 [P < .0001])	Mean change ± SE ^b Dapagliflozin 5 mg: -11.19% ± 1.5% Dapagliflozin 10 mg: -16.71% ± 1.4% Placebo: +1.46% ± 1.7%	Mean change ± SE ^b Dapagliflozin 5 mg: -11.60% ± 2.0% Dapagliflozin 10 mg: -8.30% ± 2.1% Placebo: -2.59% ± 2.2%
Empagliflozin				
Pieber et al ³⁴ (EASE-1)/ NCT01969747	Double-blind, randomized, parallel-group, placebo-controlled, dual-centre phase 2 study; n = 75 (4 weeks)	Empagliflozin 2.5 mg: -0.07 U/kg (-0.14 to 0.00 [P = .044]) Empagliflozin 10 mg: -0.09 U/kg (-0.16 to -0.02 [P = .013]) Empagliflozin 25 mg: -0.08 U/kg (-0.15 to -0.01 [P = .023])	Values NR	Values NR
Rosenstock et al ³⁵ (EASE-2)/ NCT02414958	Double-blind, randomized, parallel-group, placebo-controlled, multicentre, phase 3 study; n = 730 (52 weeks)	26 weeks Empagliflozin 10 mg: -0.09 U/kg (-0.11 to -0.07 [P < .0001]); -13.3% Empagliflozin 25 mg: -0.09 U/kg (-0.11 to -0.07 [P < .0001]); -12.7%	26 weeks Empagliflozin 10 mg: -0.05 U/kg (-0.06 to -0.03 [P < .0001]) Empagliflozin 25 mg: -0.05 U/kg (-0.06 to -0.04 [P < .0001])	26 weeks Empagliflozin 10 mg: -0.05 U/kg (-0.07 to -0.03 [P < .0001]) Empagliflozin 25 mg: -0.04 U/kg (-0.06 to -0.03 [P < .0001])
		52 weeks Empagliflozin 10 mg: -0.09 U/kg (-0.11 to -0.06 [P < .0001]); -12.0% Empagliflozin 25 mg: -0.09 U/kg (-0.12 to -0.07 [P < .0001]); -12.9%	52 weeks Empagliflozin 10 mg: -0.05 U/kg (-0.06 to -0.03 [P < .0001]) Empagliflozin 25 mg: -0.06 U/kg (-0.07 to -0.04 [P < .0001])	52 weeks Empagliflozin 10 mg: -0.04 U/kg (-0.06 to -0.01 [P = .0010]) Empagliflozin 25 mg: -0.04 U/kg (-0.06 to -0.01 [P = .0010])
Rosenstock et al ³⁵ (EASE-3)/ NCT02580591	Double-blind, randomized, parallel-group, placebo-controlled, multicentre, phase 3 study; n = 975 (26 weeks)	Empagliflozin 2.5 mg: -0.05 U/kg (-0.07 to -0.03 [P < .0001]); -6.4% Empagliflozin 10 mg: -0.07 U/kg (-0.09 to -0.05 [P < .0001]); -9.5% Empagliflozin 25 mg: -0.09 U/kg (-0.11 to -0.07 [P < .0001]); -12.6%	Empagliflozin 2.5 mg: -0.02 U/kg (-0.04 to -0.01 [P = .0003]) Empagliflozin 10 mg: -0.04 U/kg (-0.05 to -0.02 [P < .0001]) Empagliflozin 25 mg: -0.05 U/kg (-0.07 to -0.04 [P < .0001])	Empagliflozin 2.5 mg: -0.03 U/kg (-0.04 to -0.01 [P = .0027]) Empagliflozin 10 mg: -0.03 U/kg (-0.05 to -0.02 [P < .0001]) Empagliflozin 25 mg: -0.04 U/kg (-0.06 to -0.03 [P < .0001])
Canagliflozin				
Henry et al ³⁶ / NCT02139943	Double-blind, randomized, parallel-group, placebo-controlled, multicentre phase 2 study; n = 351 (18 weeks)	Canagliflozin 100 mg: -4.1 U/d (-7.9 to -0.3); -8.9% Canagliflozin 300 mg: -7.6 U/d (-11.3 to -3.8); -12.9%	Canagliflozin 100 mg: -4.3 U/d (-6.2 to -2.4); -19.0% Canagliflozin 300 mg: -5.3 U/d (-7.2 to -3.4); -22.4%	Canagliflozin 100 mg: -0.3 U/d (-3.3 to +2.7); +6.1% Canagliflozin 300 mg: -3.2 U/d (-6.2 to -0.2); -12.1%

TABLE 2 (Continued)

Study/NCT identifier	Study design; n (duration)	Treatment difference for change from BL in total daily insulin dose (95% CI [P-value])	Treatment difference for change from BL in basal insulin dose (95% CI [P-value])	Treatment difference for change from BL in bolus insulin dose (95% CI [P-value])
Sotagliflozin				
Buse et al ³⁷ (inTandem1)/ NCT02384941	Double-blind, randomized, parallel-group, placebo-controlled, multicentre phase 3 study; n = 793 (52 weeks)	24 weeks	24 weeks	24 weeks
		Sotagliflozin 200 mg: -2.98 U (-5.20 to -0.76 [P = .009]); -6.16% (-9.01 to -3.32 [P < .001]) Sotagliflozin 400 mg: -6.36 U (-8.58 to -4.14 [P < .001]); -9.70% (-12.54 to -6.85 [P < .001])	Sotagliflozin 200 mg: -1.74 U (-2.83 to -0.64 [P = .002]); -5.51% (-8.71 to -2.30 [P < .001]) Sotagliflozin 400 mg: -2.98 U (-4.08 to -1.89 [P < .001]); -9.12% (-12.32 to -5.91 [P < .001])	Sotagliflozin 200 mg: -1.50 U (-3.30 to +0.30 [P = .10]); -5.70% (-12.82 to +1.42 [P = .12]) Sotagliflozin 400 mg: -3.30 U (-5.09 to -1.50 [P < .001]); -12.67% (-19.79 to -5.55 [P < .001])
Danne et al ³⁸ (inTandem2)/ NCT02421510	Double-blind, randomized, parallel-group, placebo-controlled, multicentre phase 3 study; n = 782 (52 weeks)	52 weeks	52 weeks	52 weeks
		Sotagliflozin 200 mg: -4.59 U (-7.21 to -1.97 [P < .001]); -8.02% (-11.28 to -4.75 [P < .001]) Sotagliflozin 400 mg: -8.74 U (-11.37 to -6.12 [P < .001]); -12.64% (-15.93 to -9.36 [P < .001])	Sotagliflozin 200 mg: -2.80 U (-4.14 to -1.47 [P < .001]); -7.69% (-11.52 to -3.86 [P < .001]) Sotagliflozin 400 mg: -4.35 U (-5.70 to -3.01 [P < .001]); -11.87% (-15.71 to -8.02 [P < .001])	Sotagliflozin 200 mg: -2.06 U (-4.05 to -0.08 [P = .041]); -5.53% (-14.54 to +3.48 [P = .23]) Sotagliflozin 400 mg: -4.55 U (-6.54 to -2.57 [P < .001]); -15.63% (-24.67 to -6.59 [P < .001])
Garg et al ³⁹ (inTandem3)/ NCT02531035	Double-blind, randomized, parallel-group, placebo-controlled, multicentre phase 3 study; n = 1402 (24 weeks)	24 weeks	24 weeks	24 weeks
		Sotagliflozin 200 mg: -4.80 U (-6.85 to -2.76 [P < .001]); -8.23% (-11.68 to -4.79 [P < .001]) Sotagliflozin 400 mg: -4.96 U (-7.00 to -2.92 [P < .001]); -9.47% (-12.90 to -6.04 [P < .001])	Sotagliflozin 200 mg: -1.59 U (-2.63 to -0.54 [P = .003]); -5.82% (-10.04 to -1.59 [P = .007]) Sotagliflozin 400 mg: -1.38 U (-2.42 to -0.34 [P = .009]); -4.67% (-8.88 to -0.47 [P = .030])	Sotagliflozin 200 mg: -3.20 U (-4.86 to -1.53 [P < .001]); -12.94% (-20.50 to -5.38 [P < .001]) Sotagliflozin 400 mg: -3.59 U (-5.25 to -1.93 [P < .001]); -16.37% (-23.90 to -8.83 [P < .001])
Garg et al ³⁹ (inTandem3)/ NCT02531035	Double-blind, randomized, parallel-group, placebo-controlled, multicentre phase 3 study; n = 1402 (24 weeks)	52 weeks	52 weeks	52 weeks
		Sotagliflozin 200 mg: -2.81 U (-5.06 to -0.57 [P = .014]); -6.26% (-10.18 to -2.33 [P = .002]) Sotagliflozin 400 mg: -3.37 U (-5.61 to -1.13 [P = .003]); -8.17% (-12.09 to -4.25 [P < .001])	Sotagliflozin 200 mg: -1.70 U (-2.89 to -0.52 [P = .005]); -6.73% (-11.47 to -1.99 [P = .005]) Sotagliflozin 400 mg: -2.20 U (-3.38 to -1.02 [P < .001]); -6.68% (-11.41 to -1.96 [P = .006])	Sotagliflozin 200 mg: -1.08 U (-2.90 to +0.74 [P = .24]); -7.70% (-16.35 to +0.95 [P = .08]) Sotagliflozin 400 mg: -1.09 U (-2.91 to +0.73 [P = .24]); -12.15% (-20.79 to -3.51 [P = .006])

Abbreviations: BL, baseline; CI, confidence interval; DEPICT, Dapagliflozin Evaluation in Patients With Inadequately Controlled Type 1 Diabetes; EASE, Empagliflozin as Adjunctive to Insulin Therapy; NR, not reported; RCTs, randomized controlled trials; SGLT, sodium-glucose co-transporter.

^aPhase 2 and 3 RCTs of ≥4 weeks that included >50 patients.

^bTreatment differences and confidence intervals not reported.

TABLE 3 Rates of hypoglycaemia, genital infections, and urinary tract infections with SGLT-2 inhibitors and SGLT-1/2 inhibitors as an adjunct to insulin in RCTs^a

Study/NCT identifier	Study design (duration)	Hypoglycaemia by treatment, n/N (%)	Severe hypoglycaemia by treatment, n/N (%)	Genital infections by treatment, n/N (%) ^b	Urinary tract infections by treatment (%)
Dapagliflozin					
Dandona et al, ³¹ Dandona et al ³² (DEPICT-1)/ NCT02268214	Double-blind, randomized, parallel-group, placebo-controlled, multicentre, phase 3 study (52 weeks [24 weeks + 28 week extension])	24 weeks Dapagliflozin 5 mg: 220/277 (79.4%) Dapagliflozin 10 mg: 235/296 (79.4%) Placebo: 207/260 (79.6%)	24 weeks Dapagliflozin 5 mg: 21/277 (7.6%) Dapagliflozin 10 mg: 19/296 (6.4%) Placebo: 19/260 (7.3%)	24 weeks Women: Dapagliflozin 5 mg: 25/158 (15.8%) Dapagliflozin 10 mg: 23/144 (16.0%) Placebo: 7/128 (5.5%) Men: Dapagliflozin 5 mg: 9/119 (7.6%) Dapagliflozin 10 mg: 10/152 (6.6%) Placebo: 0/132 (0.0%)	24 weeks Dapagliflozin 5 mg: 19/277 (6.9%) Dapagliflozin 10 mg: 11/296 (3.7%) Placebo: 13/260 (5.0%)
		52 weeks Dapagliflozin 5 mg: 227/277 (81.9%) Dapagliflozin 10 mg: 241/296 (81.4%) Placebo: 212/260 (81.5%)	52 weeks Dapagliflozin 5 mg: 29/277 (10.5%) Dapagliflozin 10 mg: 25/296 (8.4%) Placebo: 30/260 (11.5%)	52 weeks ^c Women: Dapagliflozin 5 mg: 21.5% Dapagliflozin 10 mg: 18.8% Placebo: 6.3% Men: Dapagliflozin 5 mg: 7.6% Dapagliflozin 10 mg: 8.6% Placebo: 0.0%	52 weeks Dapagliflozin 5 mg: 32/277 (11.6%) Dapagliflozin 10 mg: 16/296 (5.4%) Placebo: 21/260 (8.1%)
Mathieu et al ³³ (DEPICT-2)/ NCT02460978	Double-blind, randomized, parallel-group, placebo-controlled, multicentre, phase 3 study (24 weeks)	Dapagliflozin 5 mg: 223/271 (82.3%) Dapagliflozin 10 mg: 231/270 (85.6%) Placebo: 234/272 (86.0%)	Dapagliflozin 5 mg: 17/271 (6.3%) Dapagliflozin 10 mg: 23/270 (8.5%) Placebo: 21/272 (7.7%)	Women ^c Dapagliflozin 5 mg: 15.7% Dapagliflozin 10 mg: 12.8% Placebo: 3.3% Men ^c Dapagliflozin 5 mg: 2.5% Dapagliflozin 10 mg: 1.7% Placebo: 0.0%	Dapagliflozin 5 mg: 18/271 (6.6%) Dapagliflozin 10 mg: 10/270 (3.7%) Placebo: 12/272 (4.4%)
Empagliflozin					
Pieber et al ³⁴ (EASE-1)/ NCT01969747	Double-blind, randomized, parallel-group, placebo-controlled, dual-centre phase 2 study (4 weeks)	Empagliflozin 2.5 mg: 16/19 (84.2%) Empagliflozin 10 mg: 13/19 (68.4%) Empagliflozin 25 mg: 17/18 (94.4%) Placebo: 17/19 (89.5%)	Empagliflozin 2.5 mg: 0/19 (0.0%) Empagliflozin 10 mg: 0/19 (0.0%) Empagliflozin 25 mg: 0/18 (0.0%) Placebo: 1/19 (5.3%)	Empagliflozin 2.5 mg: 0/19 (0.0%) Empagliflozin 10 mg: 0/19 (0.0%) Empagliflozin 25 mg: 0/18 (0.0%) Placebo: 0/19 (0.0%)	Empagliflozin 2.5 mg: 0/19 (0.0%) Empagliflozin 10 mg: 0/19 (0.0%) Empagliflozin 25 mg: 1/18 (5.6%) Placebo: 0/19 (0.0%)
Rosenstock et al ³⁵ (EASE-2)/ NCT02414958 (EASE-3)/ NCT02580591	Double-blind, randomized, parallel-group, placebo-controlled, multicentre, phase 3 studies (EASE-2: 52 weeks; EASE-3: 26 weeks)	Overall incidence NR	EASE-2 and EASE-3 pooled Empagliflozin 10 mg: 20/491 (4.1%) Empagliflozin 25 mg: 13/489 (2.7%) Placebo: 15/484 (3.1%)	EASE-2 and EASE-3 pooled Empagliflozin 10 mg: 63/491 (12.8%) Empagliflozin 25 mg: 70/489 (14.3%) Placebo: 21/484 (4.3%)	EASE-2 and EASE-3 pooled Empagliflozin 10 mg: 47/491 (9.6%) Empagliflozin 25 mg: 41/489 (8.4%) Placebo: 41/484 (8.5%)
			EASE-3 Empagliflozin 2.5 mg: 3/241 (1.2%) Placebo: 6/241 (2.5%)	EASE-3 Empagliflozin 2.5 mg: 13/241 (5.4%) Placebo: 6/241 (2.5%)	EASE-3 Empagliflozin 2.5 mg: 13/241 (5.4%) Placebo: 11/241 (4.6%)

TABLE 3 (Continued)

Study/NCT identifier	Study design (duration)	Hypoglycaemia by treatment, n/N (%)	Severe hypoglycaemia by treatment, n/N (%)	Genital infections by treatment, n/N (%) ^b	Urinary tract infections by treatment (%)
Canagliflozin					
Henry et al ³⁶ / NCT02139943	Double-blind, randomized, parallel-group, placebo-controlled, multicentre phase 2 study (18 weeks)	Canagliflozin 100 mg: 115/117 (98.3%) Canagliflozin 300 mg: 116/117 (99.1%) Placebo: 113/117 (96.6%)	Canagliflozin 100 mg: 3/117 (2.6%) Canagliflozin 300 mg: 8/117 (6.8%) Placebo: 2/117 (1.7%)	Women: Canagliflozin 100 mg: 2/117 (4.2%) Canagliflozin 300 mg: 11/117 (21.2%) Placebo: 3/117 (5.6%) Men: Canagliflozin 100 mg: 0/117 (0.0%) Canagliflozin 300 mg: 0/117 (0.0%) Placebo: 0/117 (0.0%)	Canagliflozin 100 mg: 5/117 (4.3%) Canagliflozin 300 mg: 6/117 (5.1%) Placebo: 2/117 (1.7%)
Sotagliflozin					
Buse et al ³⁷ (inTandem1)/ NCT02384941	Double-blind, randomized, parallel-group, placebo-controlled, multicentre phase 3 study (52 weeks)	Sotagliflozin 200 mg: 260/263 (98.9%) Sotagliflozin 400 mg: 258/262 (98.5%) Placebo: 266/268 (99.3%)	Sotagliflozin 200 mg: 17/263 (6.5%) Sotagliflozin 400 mg: 17/262 (6.5%) Placebo: 26/268 (9.7%)	Sotagliflozin 200 mg: 24/263 (9.1%) Sotagliflozin 400 mg: 34/262 (13.0%) Placebo: 9/268 (3.4%)	Sotagliflozin 200 mg: 26/263 (9.9%) Sotagliflozin 400 mg: 11/262 (4.2%) Placebo: 19/268 (7.1%)
Danne et al ³⁸ (inTandem2)/ NCT02421510	Double-blind, randomized, parallel-group, placebo-controlled, multicentre phase 3 study (52 weeks)	Sotagliflozin 200 mg: 255/261 (97.7%) Sotagliflozin 400 mg: 260/263 (98.9%) Placebo: 252/258 (97.7%)	Sotagliflozin 200 mg: 13/261 (5.0%) Sotagliflozin 400 mg: 6/263 (2.3%) Placebo: 13/258 (5.0%)	Sotagliflozin 200 mg: 24/261 (9.2%) Sotagliflozin 400 mg: 29/263 (11.0%) Placebo: 6/258 (2.3%)	Sotagliflozin 200 mg: 11/261 (4.2%) Sotagliflozin 400 mg: 18/263 (6.8%) Placebo: 13/258 (5.0%)
Garg et al ³⁹ (inTandem3)/ NCT02531035	Double-blind, randomized, parallel-group, placebo-controlled, multicentre phase 3 study (24 weeks)	Sotagliflozin 400 mg: 673/699 (96.3%) Placebo: 670/703 (95.3%)	Sotagliflozin 400 mg: 21/699 (3.0%) Placebo: 17/703 (2.4%)	Sotagliflozin 400 mg: 45/699 (6.4%) Placebo: 15/703 (2.1%)	Sotagliflozin 400 mg: 25/699 (3.6%) Placebo: 27/703 (3.8%)

Abbreviations: DEPICT, Dapagliflozin Evaluation in Patients With Inadequately Controlled Type 1 Diabetes; EASE, Empagliflozin as Adjunctive to Insulin Therapy; RCTs, randomized controlled trials; SGLT, sodium-glucose co-transporter.

^aPhase 2 and 3 RCTs of ≥ 4 weeks that included >50 patients.

^bIncidence by sex available for some studies.

^cn/N, not reported.

with dapagliflozin 5 mg, dapagliflozin 10 mg, and placebo (Table 3). Rates of adjudicated DKA were higher with dapagliflozin 5 mg and 10 mg vs placebo (Table 4).

Significant reductions in A1C, body weight, and total daily insulin dose were also observed with dapagliflozin compared to placebo after 24 weeks in DEPICT-2 (n = 813; Tables 1 and 2).³³ In DEPICT-2, it was recommended to reduce the total daily insulin dose by $\leq 20\%$ upon initiation of dapagliflozin, followed by titration back towards the baseline dose. Greater proportions of patients treated with dapagliflozin 5 or 10 mg had an A1C reduction of $\geq 0.5\%$ with no severe hypoglycaemic events (39.5% and 41.6%, respectively, vs 20.1% with placebo). The addition of dapagliflozin also improved glycaemic variability and increased TIR vs placebo (Table S1). The safety profile of dapagliflozin in DEPICT-2 was similar to that seen in DEPICT-1 (Tables 3 and 4).

2.2 | Empagliflozin

Various doses of empagliflozin (2.5, 10, or 25 mg) were assessed as adjunctive therapy to insulin among 75 patients with T1D in a 4-week phase 2 RCT (EASE-1).³⁴ The insulin regimen was kept stable for the first week of treatment and was adjusted to achieve optimal glycaemic control according to the investigator's judgment thereafter. Daily urinary glucose excretion increased significantly from baseline with all doses of empagliflozin vs placebo after 1 week, with increases sustained at week 4 (treatment differences, +78.8 to +114.7 g/24 h [$P < .001$ for all]). After 4 weeks, all empagliflozin doses resulted in significantly greater reductions from baseline vs placebo in A1C and body weight (Table 1). The total daily insulin dose significantly decreased with all empagliflozin doses (Table 2), driven by a reduction in the mean bolus insulin dose. No significant differences between

treatment groups were observed for changes in SBP or DBP. EASE-1 also demonstrated improvements in glucose exposure and glycaemic variability with empagliflozin (Table S1).⁴¹ AEs, including hypoglycaemia, were similar across groups, except one patient in the empagliflozin 25-mg group developed a urinary tract infection (Table 3).³⁴ No DKA was reported (Table 4).

The effects of empagliflozin in T1D were further investigated in two RCTs of similar design (EASE-2 [52 weeks] and EASE-3 [26 weeks]; $n = 1707$).³⁵ Insulin therapy was optimized at the investigator's discretion for 6 weeks before randomization, at which time total insulin dose was reduced by 10% among patients with A1C $< 8.0\%$. Insulin dosing adjustments continued thereafter as needed. In EASE-2 and EASE-3, empagliflozin 2.5 mg (EASE-3 only), empagliflozin 10 mg, and empagliflozin 25 mg resulted in significant reductions from baseline in A1C and body weight at week 26, which were sustained at week 52 in EASE-2 (Table 1). Empagliflozin was associated with increased TIR and decreased glycaemic variability in both studies (Table S1). Furthermore, empagliflozin significantly reduced total daily insulin usage in EASE-2 and EASE-3, with equivalent reductions in basal/bolus components (Table 2). Significant reductions in BP with empagliflozin were also observed. In EASE-2, week-52 placebo-adjusted reductions in SBP/DBP were $-3.4/-1.7$ and $-4.7/-1.5$ mm Hg with empagliflozin 10 and 25 mg, respectively, while in EASE-3 26-week reductions of $-2.1/-0.3$, $-3.9/-1.7$, and $-3.7/-1.4$ mm Hg were observed with empagliflozin 2.5, 10, and 25 mg, respectively.

A pooled analysis of safety data from EASE-2 and EASE-3 showed similar rates of adjudicated severe hypoglycaemia with empagliflozin 10 mg, empagliflozin 25 mg, and placebo, with comparable rates seen in EASE-3 for empagliflozin 2.5 mg and placebo (Table 3).³⁵ Empagliflozin was associated with more frequent genital infections in the pooled analysis and in EASE-3 (Table 3). Empagliflozin 10 and 25 mg increased the risk of DKA vs placebo, while DKA rates were similar between empagliflozin 2.5 mg and placebo (Table 4). One patient treated with empagliflozin 25 mg had a fatal DKA event related to delayed diagnosis and treatment.

2.3 | Canagliflozin

An 18-week phase 2 RCT evaluated the effects of canagliflozin vs placebo as an adjunct to insulin therapy among 351 patients with T1D.³⁶ To mitigate the risk of hypoglycaemia, patients with A1C $\leq 8.0\%$ and $> 8.0\%$ were recommended to reduce their basal insulin dose by 20% and 10%, respectively. During treatment, patients were instructed to adjust insulin dosing according to titration algorithms. At week 18, more patients achieved the primary end point (composite goal of A1C reduction $\geq 0.4\%$ with no increase in body weight) with canagliflozin 100 or 300 mg vs placebo (36.9% and 41.4% vs 14.5%, respectively [$P < .001$]). Consistent with this result, canagliflozin 100 and 300 mg resulted in greater placebo-subtracted reductions in A1C and body weight (Table 1). The addition of canagliflozin led to reductions in total daily insulin dose and basal/bolus doses (Table 2). Rates of overall hypoglycaemia were similar with canagliflozin or

placebo, with a low incidence of severe hypoglycaemia (Table 3). However, canagliflozin was associated with an increased incidence of genital mycotic infections in women and urinary tract infections overall (Table 3). Patients receiving canagliflozin 100 and 300 mg also had higher rates of osmotic diuresis-related AEs (7.7% and 9.4% vs 2.6% with placebo) and volume depletion-related AEs (3.4% and 0.9% vs 0.0%). Treatment with canagliflozin 100 and 300 mg was associated with an increased risk of ketone-related AEs (5.1% and 9.4%, respectively, vs 0.0% with placebo), including DKA (Table 4).

In a post hoc analysis of this study, patients' satisfaction with their treatment before and after treatment was assessed using the Diabetes Treatment Satisfaction Questionnaire status (DTSQs) and change (DTSQc) versions.⁴² At 18 weeks, patients treated with canagliflozin 100 or 300 mg experienced larger changes in DTSQc scores vs placebo (+12.1 and +12.8, respectively, vs +7.3 with placebo) and greater proportions of patients treated with canagliflozin showed any improvement in treatment satisfaction (93.6% and 98.2%, respectively, vs 80.6% with placebo). A subset of patients ($n = 89$) also underwent continuous glucose monitoring (CGM) to determine the effects of canagliflozin on glycaemic variability, with significant improvements observed for canagliflozin (Table S1).

2.4 | Sotagliflozin

To date, three large phase 3 RCTs in the inTandem clinical programme have evaluated the efficacy and safety of sotagliflozin combined with insulin therapy for the treatment of patients with T1D. The international inTandem3 trial ($n = 1402$) assessed the effects of sotagliflozin 400 mg added to insulin.³⁹ Upon initiation of sotagliflozin, patients received a 30% lower dose of mealtime insulin at their first meal, after which investigators adjusted insulin doses according to titration algorithms. In the North American inTandem1 trial ($n = 793$), patients had their insulin therapy optimized according to fasting and postprandial glucose targets for 6 weeks before randomization to sotagliflozin 200 or 400 mg, with insulin dosing adjustments continuing throughout the trial.³⁷ The inTandem2 trial ($n = 782$) was a study of similar design to inTandem1, but undertaken at multiple sites in Europe.³⁸

In the inTandem3 trial, a larger proportion of patients receiving sotagliflozin 400 mg vs placebo achieved the composite goal of A1C $< 7.0\%$ with no episodes of severe hypoglycaemia or DKA after 24 weeks (28.6% vs 15.2%, respectively [$P < .001$]).³⁹ Sotagliflozin-treated patients had greater reductions from baseline in A1C and body weight (Table 1), as well as reductions in SBP (treatment difference vs placebo, -3.8 mm Hg; $P < .001$) and DBP (-1.3 mm Hg; $P < .001$). Reductions in total daily insulin dose, basal insulin dose, and bolus insulin dose with sotagliflozin were also observed (Table 2). Rates of overall hypoglycaemia were similar for patients treated with sotagliflozin or placebo, as were rates of adjudicated severe hypoglycaemia (Table 3). However, sotagliflozin was associated with a higher rate of adjudicated DKA (Table 4), as well as genital mycotic infections (Table 3). Sotagliflozin was also associated with an increased incidence of diarrhoea (4.1% vs 2.3% with placebo) and volume depletion (1.9% vs 0.3%).

TABLE 4 Rates of DKA with SGLT-2 inhibitors and SGLT-1/2 inhibitors as an adjunct to insulin in RCTs^a

Study/NCT identifier	Study design (duration)	DKA risk mitigation strategies employed	Definition of DKA	DKA occurrence by treatment, n/N (%)
Dapagliflozin				
Dandona et al, ³¹ Dandona et al ³² (DEPICT-1)/ NCT02268214	Double-blind, randomized, parallel-group, placebo-controlled, multicentre, phase 3 study (52 weeks [24 weeks +28 week extension])	Patients were advised on how to identify symptoms of DKA, and provided with blood ketone meters and instructions for use Investigators were educated on management of ketonaemia to help halt progression to DKA	Potential DKA was identified based on symptoms, diagnoses, or home ketone values and review of AEs Definite DKA determined by independent blinded adjudication committee based on laboratory criteria of acidosis (venous pH <7.3 and/or serum bicarbonate ≤18 mEq/L) and symptoms/signs according to the ADA consensus statement on diagnosis of DKA ⁴⁰	24 weeks Dapagliflozin 5 mg: 4/277 (1.4%) Dapagliflozin 10 mg: 5/296 (1.7%) Placebo: 3/260 (1.2%) 52 weeks Dapagliflozin 5 mg: 11/277 (4.0%) Dapagliflozin 10 mg: 10/296 (3.4%) Placebo: 5/260 (1.9%)
Mathieu et al ³³ (DEPICT-2)/ NCT02460978	Double-blind, randomized, parallel-group, placebo-controlled, multicentre, phase 3 study (24 weeks)	Patients were advised on how to identify and manage symptoms of DKA, and provided with blood ketone meters and instructions for use	Potential DKA was identified based on symptoms, diagnoses, or home ketone values and review of AEs Definite DKA confirmed by independent blinded adjudication committee based on acidosis (blood pH <7.3 and/or serum bicarbonate ≤18 mEq/L) and symptoms/signs according to the ADA consensus statement on diagnosis of DKA ⁴⁰	Dapagliflozin 5 mg: 7/271 (2.6%) Dapagliflozin 10 mg: 6/270 (2.2%) Placebo: 0/272 (0.0%)
Empagliflozin				
Pieber et al ³⁴ (EASE-1)/ NCT01969747	Double-blind, randomized, parallel-group, placebo-controlled, dual-centre phase 2 study (4 weeks)	Patients were asked to record their blood ketone concentrations	Not defined in the publication	Empagliflozin 2.5 mg: 0/19 (0.0%) Empagliflozin 10 mg: 0/19 (0.0%) Empagliflozin 25 mg: 0/18 (0.0%) Placebo: 0/19 (0.0%)
Rosenstock et al ³⁵ (EASE-2)/ NCT02414958 (EASE-3)/ NCT02580591	Double-blind, randomized, parallel-group, placebo-controlled, multicentre, phase 3 studies (EASE-2: 52 weeks; EASE-3: 26 weeks)	Patients were provided with blood BHB meters; patients were educated on signs and symptoms of DKA, ketone monitoring, and to seek medical care in case of increased BHB (>1.5 mmol/L) Investigators received recommendations on prevention and diagnosis of DKA	Potential DKA was identified based on symptoms, blood BHB values, and review of ketoacidosis-related AEs Definite DKA determined by an independent blinded adjudication committee based on confirmed ketosis (BHB >1.5 mmol/L or urine ketones) plus confirmed acidosis (blood pH ≤7.3; bicarbonate <15 mEq/L)	<i>EASE-2 and EASE-3 pooled</i> Empagliflozin 10 mg: 21/491 (4.3%) Empagliflozin 25 mg: 16/489 (3.3%) Placebo: 6/484 (1.2%) <i>EASE-3</i> Empagliflozin 2.5 mg: 2/241 (0.8%) Placebo: 3/241 (1.2%)
Canagliflozin				
Henry et al ³⁶ / NCT02139943	Double-blind, randomized, parallel-group, placebo-controlled, multicentre phase 2 study (18 weeks)	Not reported in the publication	DKA AE (classified using a pre-specified list of preferred terms) requiring hospitalization	Canagliflozin 100 mg: 5/117 (4.3%) Canagliflozin 300 mg: 7/117 (6.0%) Placebo: 0/117 (0.0%)

TABLE 4 (Continued)

Study/NCT identifier	Study design (duration)	DKA risk mitigation strategies employed	Definition of DKA	DKA occurrence by treatment, n/N (%)
Sotagliflozin				
Buse et al ³⁷ (inTandem1)/ NCT02384941	Double-blind, randomized, parallel-group, placebo-controlled, multicentre phase 3 study (52 weeks)	Patients were provided with urine ketone strips, blood BHB meters and strips, and information on identifying and treating ketosis Investigators received recommendations on diagnosis and management of ketosis and DKA	Potential DKA identified by symptoms, blood ketone values, and searching ketosis-related AE terms DKA was diagnosed based on anion-gap metabolic acidosis related to excessive ketone production without a satisfactory alternative cause ⁴⁰ Definite DKA confirmed by an independent blinded adjudication committee	Sotagliflozin 200 mg: 9/263 (3.4%) Sotagliflozin 400 mg: 11/262 (4.2%) Placebo: 1/268 (0.4%)
Danne et al ³⁸ (inTandem2)/ NCT02421510	Double-blind, randomized, parallel-group, placebo-controlled, multicentre phase 3 study (52 weeks)	Patients were provided with urine ketone strips, blood BHB meters and strips, and information on identifying and treating ketosis Investigators received recommendations on diagnosis and management of ketosis and DKA	Potential DKA identified by symptoms, blood ketone values, and searching ketosis-related AE terms DKA was diagnosed based on anion-gap metabolic acidosis related to excessive ketone production without a satisfactory alternative cause ⁴⁰ Definite DKA confirmed by an independent blinded adjudication committee	Sotagliflozin 200 mg: 6/261 (2.3%) Sotagliflozin 400 mg: 9/263 (3.4%) Placebo: 0/258 (0.0%)
Garg et al ³⁹ (inTandem3)/ NCT02531035	Double-blind, randomized, parallel-group, placebo-controlled, multicentre phase 3 study (24 weeks)	Patients were provided with urine ketone strips, blood BHB meters and strips, and information on identifying and treating ketosis Investigators received recommendations on diagnosis and management of ketosis and DKA	Potential DKA identified by symptoms, blood ketone values, and searching ketosis-related AE terms DKA was diagnosed based on anion-gap metabolic acidosis related to excessive ketone production without a satisfactory alternative cause ⁴⁰ Definite DKA confirmed by an independent blinded adjudication committee	Sotagliflozin 400 mg: 21/699 (3.0%) Placebo: 4/703 (0.6%)

Abbreviations: ADA, American Diabetes Association; AE, adverse event; BHB, beta-hydroxybutyrate; DEPICT, Dapagliflozin Evaluation in Patients With Inadequately Controlled Type 1 Diabetes; DKA, diabetic ketoacidosis; EASE, Empagliflozin as Adjunctive to Insulin Therapy; RCTs, randomized controlled trials; SGLT, sodium-glucose co-transporter.

^aPhase 2 and 3 RCTs of ≥ 4 weeks that included >50 patients.

In the inTandem1 trial, the addition of sotagliflozin following insulin optimization resulted in significant reductions from baseline in A1C at week 24, which were sustained at week 52 (Table 1).³⁷ In a sub-study ($n = 136$), sotagliflozin 400 mg significantly decreased measures of glycaemic variability (Table S1). Both doses of sotagliflozin significantly reduced total daily insulin usage at 24 and 52 weeks, with reductions observed for basal and bolus insulin doses (Table 2). Body weight decreased with sotagliflozin 200 mg (Table 1), and significant reductions in BP were also observed. Placebo-adjusted reductions in SBP at week 52 were -2.8 mm Hg ($P = .005$) and -4.4 mm Hg ($P < .001$) with sotagliflozin 200 and 400 mg, respectively.

Corresponding changes in DBP were -1.4 mm Hg ($P = .020$) and -2.3 mm Hg ($P < .001$), respectively. At 24 weeks, sotagliflozin was associated with a greater increase in treatment satisfaction assessed by the DTSQs scale (placebo-adjusted difference, $+2.5$ points with either dose [both $P < .001$]) and a greater reduction in the Diabetes Distress Screening Scale score (sotagliflozin 200 mg, -0.7 ; sotagliflozin 400 mg, -0.8 [both $P < .001$]). The incidence of overall hypoglycaemia was similar across groups, as was adjudicated severe hypoglycaemia (Table 3). However, sotagliflozin 200 and 400 mg were associated with increased frequencies of diarrhoea (8.4% and 10.3% vs 6.7% with placebo) and genital mycotic infections (Table 3).

Adjudicated DKA was also more common with sotagliflozin vs placebo (Table 4).

In the inTandem2 trial, sotagliflozin 200 and 400 mg resulted in significant reductions from baseline in A1C (Table 1).³⁸ A 24-week CGM substudy of inTandem2 (n = 142) showed reductions in glycaemic variability with sotagliflozin (Table S1). Sotagliflozin reduced total daily insulin usage, with more prominent reductions in bolus insulin compared with basal insulin (Table 2). Body weight decreased with both doses of sotagliflozin (Table 1). Reductions in SBP were observed at 52 weeks for sotagliflozin 200 mg (−3.0 mm Hg [$P = .002$]) and 400 mg (−2.8 mm Hg [$P = .003$]). At 24 weeks, patients treated with sotagliflozin had greater increases in treatment satisfaction relative to placebo, as assessed by the DTSQs scale (sotagliflozin 200 mg, +2.0; sotagliflozin 400 mg, +1.7 [both $P < .001$]), and greater reductions relative to placebo in the Diabetes Distress Screening Scale score (200 mg, −0.3 [$P = .025$]; 400 mg, −0.4 [$P = .003$]). Hypoglycaemia occurred frequently across all treatment groups, although rates of adjudicated severe hypoglycaemia were low (Table 3). Sotagliflozin 200 and 400 mg were associated with higher rates of diarrhoea (4.6% and 7.2%, respectively, vs 3.5% with placebo) and genital mycotic infections (Table 3). Adjudicated DKA also occurred more frequently with sotagliflozin vs placebo (Table 4).

3 | DKA RISK

As summarized thus far, although the incidence of DKA was low overall, SGLT-2 inhibitors and SGLT-1/2 inhibitors were associated with an increased risk of DKA when added to insulin in patients with T1D (Table 4). Furthermore, reports of DKA among patients with T1D treated with SGLT-2 inhibitors have been noted in case studies.⁴³⁻⁴⁷ The prescribing information for each SGLT-2 inhibitor approved for T2D also contains a warning regarding the risk of DKA.²¹⁻²⁴ Thus, clinicians and investigators are interested in learning more regarding the potential risk of DKA with this drug class and strategies for mitigating risk.

DKA risk was assessed in a post hoc analysis of an 18-week study of canagliflozin added to insulin in patients with T1D.⁴⁸ Patients treated with canagliflozin 100 or 300 mg had an increased incidence of any ketone-related AE (5.1% and 9.4%, respectively, vs 0.0% with placebo). Demographic and disease characteristics at baseline were similar among patients with and without a ketone-related AE, as was weight reduction at week 18. Serious AEs of DKA occurred in 4.3% and 6.0% of patients treated with canagliflozin 100 and 300 mg, respectively. Serious DKA events were concomitant with circumstances known to precipitate DKA, such as infection, reduction in insulin dose due to pump failure or poor adherence, and reduced carbohydrate intake. However, data on changes in insulin dose at the time of serious DKA events were unavailable.

In EASE-2 and EASE-3, DKA was associated with precipitating factors, including concomitant illness/infection or reduced insulin intake.³⁵ A subgroup analysis identified female sex and insulin pump use as important baseline risk factors for DKA.

Blau et al examined cases of acidosis reported with canagliflozin, dapagliflozin, or empagliflozin from the date of drug approval through 15 May 2015, in a search of the US Food and Drug Administration Adverse Event Reporting System.⁴⁹ The search yielded 259 reports of acidosis (192 reports of ketoacidosis) for SGLT-2 inhibitors, although these records included patients with T2D as well as T1D. Quantifiable metabolic information supporting a diagnosis of ketoacidosis was available for 51 of these reports, 20 cases of which occurred in patients with T1D.

Thus, accumulated evidence supports an association between the use of SGLT-2 inhibitors or SGLT-1/2 inhibitors as adjunctive therapy to insulin with DKA in patients with T1D. However, implementation of risk reduction strategies upon initiating these agents may help reduce the incidence of DKA. To this end, patient and provider education should include guidance on insulin titration, the possibility of euglycaemic DKA, and precipitating factors for DKA. A reasonable insulin titration strategy, based on the DEPICT-1 trial, would be to reduce insulin doses by no more than 20% with initiation of SGLT-2 inhibitors and SGLT-1/2 inhibitors, followed by titration back towards the initial insulin dose. Furthermore, insulin dose reduction may be individualized and differ depending on the patient's degree of glycaemic control. For example, in the canagliflozin study reported by Henry et al, insulin dose reductions of 20% and 10% were recommended for patients with A1C $\leq 8.0\%$ and $>8.0\%$, respectively.³⁶ Patients should also be educated on the possibility of euglycaemic DKA, and physicians should recommend that patients test their ketones. Patients should be made aware of precipitating factors for DKA, including acute illness and infections, heavy alcohol intake, strenuous exercise, decreased carbohydrate intake, and insufficient insulin dosing (eg, missed doses or pump failure). Patients should be instructed to check ketones and potentially withhold SGLT-2 inhibitors or SGLT-1/2 inhibitors if they feel ill or if one of the above risk factors is present. If ketones are elevated, patients should increase fluid and carbohydrate intake, as well as insulin doses. The patient should seek immediate medical care if ketone levels do not normalize or if the patient experiences symptoms of DKA, including vomiting and the inability to take in fluids.

In addition to the above suggestions for mitigating DKA risk, we recommend that guidelines for uniform DKA risk mitigation be developed to assist providers prescribing this drug class to these patients. Importantly, an international consensus committee recently provided recommendations for mitigating DKA risk, including appropriate patient selection, insulin dose adjustments, initiation and dosing of SGLT-2 inhibitors and SGLT-1/2 inhibitors, and ketone monitoring, as well as discontinuation of these agents in the case of DKA and treatment of DKA.⁵⁰

4 | CLINICAL IMPLICATIONS

Positive results from clinical trials of SGLT-2 inhibitors and an SGLT-1/2 inhibitor for patients with T1D have led to new recommendations issued by regulatory agencies in Europe and the United States. The

European Medicines Agency Committee for Medicinal Products for Human Use (CMPH) recommended approving sotagliflozin and extending the indication of dapagliflozin, each as an adjunct to insulin, in adults with T1D having body mass index (BMI) ≥ 27 kg/m² in whom insulin does not provide adequate glycaemic control despite optimization of therapy.^{51,52} In March 2019, the European Commission approved dapagliflozin for use in patients with T1D as indicated above,⁵³ while the decision on sotagliflozin is pending. Likewise, the Japanese Ministry of Health, Labour, and Welfare approved dapagliflozin as an adjunct to insulin for adults with T1D.⁵⁴ Another SGLT-2 inhibitor used for the treatment of T2D in Japan, ipragliflozin, was approved for a T1D indication in late 2018.⁵⁵ In early 2019, the US Food and Drug Administration's (FDA) Endocrinologic and Metabolic Drugs Advisory Committee delivered a tie vote on the use of sotagliflozin as an adjunct to insulin in patients with T1D, in whom optimal control of blood glucose levels is not achieved with insulin alone.^{56,57} A key point of consideration involved discussion of the benefits of sotagliflozin weighed against the risk of DKA, including appropriate selection of patients and whether the risk of DKA can be mitigated in the real world. However, the US FDA ultimately declined to approve sotagliflozin as an adjunct to insulin in patients with T1D.⁵⁸

Given the apparent increased risk of DKA with SGLT-2 inhibitor and SGLT-1/2 inhibitor use in T1D, it will be imperative to carefully select the patients in whom these medications will be prescribed. There is little direct evidence to help define the ideal patient population, but the risk factors that drive DKA in patients taking these medications are likely similar to those in the general T1D population. Thus, fundamental guidelines for patient selection can be suggested. If approved, SGLT inhibitors should be considered in patients with T1D who have demonstrated both adherence to their prescribed insulin regimen, and the ability to understand and utilize relevant education relating to DKA risk and risk mitigation strategies. These medications should be avoided in patients who have had recent or recurrent DKA, who have difficulty adhering to the prescribed insulin regimen, or who have difficulty processing or synthesizing relevant diabetes-related information.

Due to the associated weight loss, SGLT-2 inhibitors and SGLT-1/2 inhibitors may particularly benefit those who are overweight or obese. The majority of patients in the studies reviewed herein had a BMI in the overweight or obese ranges, representative of the general adult T1D population.^{59,60} It is unclear whether higher BMI is associated with a decreased risk of DKA in patients taking these medications, and data addressing this question would be welcome. Further research is also needed to better characterize other DKA risk factors during SGLT-2 inhibitor and SGLT-1/2 inhibitor use, and to evaluate the efficacy of specific risk mitigation strategies, including insulin dose titration and ketone testing.

5 | CONCLUSIONS

While insulin regimens remain the mainstay of treatment for T1D, emerging clinical data demonstrate beneficial effects of adjunctive

treatment with SGLT-2 inhibitors and SGLT-1/2 inhibitors for patients with T1D. Across RCTs, the addition of these agents to insulin showed glycaemic improvements for patients with T1D, including reductions in A1C, glucose exposure, and measures of glycaemic variability, and increased TIR. Furthermore, SGLT-2 inhibitors and SGLT-1/2 inhibitors showed non-glycaemic benefits, including reductions in body weight and total daily insulin dose, and improvements in some cardiovascular risk factors. Although data were limited to a few studies, patient-reported satisfaction with treatment also improved with adjunctive treatment.

Safety data showed no increased risk of hypoglycaemia with the addition of SGLT-2 inhibitors or SGLT-1/2 inhibitors to insulin treatment. However, the benefits of adding these agents for patients with T1D must be weighed against the increased risk of DKA. Careful monitoring of ketones and implementing moderate reductions in insulin dose ($\leq 20\%$) when initiating SGLT-2 and SGLT-1/2 inhibitors may help reduce the risk of DKA. Physicians should inform patients of the potential risk of DKA and provide education on risk mitigation.

Thus, evidence from RCTs of up to 1 year demonstrated that SGLT-2 inhibitors and SGLT-1/2 inhibitors as adjunctive therapy to insulin provided additional glycaemic and non-glycaemic benefits for patients with T1D. Longer-term randomized trials and extension studies are needed to determine the long-term outcomes with adjunctive treatment with these agents for patients with T1D.

ACKNOWLEDGMENTS

Amanda Sheldon, PhD, CMPP, of inScience Communications, Springer Healthcare (Philadelphia, PA), provided medical writing support and the development of this manuscript was funded by AstraZeneca.

CONFLICT OF INTEREST

S.V.E. has served on medical advisory boards for BrightSight, InPen (Companion Medical), Lexicon Pharmaceuticals, and Novo Nordisk; on medical advisory boards and speaker's bureaus for AstraZeneca, Lilly USA, MannKind, Merck, and Sanofi-Aventis; and is a board member of Senseonics and the Team Type 1 Foundation. S.B. declares no competing interests.

ORCID

Steven V. Edelman  <https://orcid.org/0000-0002-0760-9332>

REFERENCES

1. The Diabetes Control and Complications Trial Research Group. The effect of intensive treatment of diabetes on the development and progression of long-term complications in insulin-dependent diabetes mellitus. *N Engl J Med*. 1993;329(14):977-986.
2. The Diabetes Control and Complications Trial Research Group. The relationship of glycemic exposure (HbA1c) to the risk of development and progression of retinopathy in the diabetes control and complications trial. *Diabetes*. 1995;44(8):968-983.

3. The Diabetes Control and Complications Trial/Epidemiology of Diabetes Intervention and Complications Research Group. Sustained effect of intensive treatment of type 1 diabetes mellitus on development and progression of diabetic nephropathy: the Epidemiology of Diabetes Interventions and Complications (EDIC) study. *JAMA*. 2003;290(16):2159-2167.
4. Beck RW, Tamborlane WV, Bergenstal RM, Miller KM, DuBose SN, Hall CA. The T1D exchange clinic registry. *J Clin Endocrinol Metab*. 2012;97(12):4383-4389.
5. Miller KM, Foster NC, Beck RW, et al. Current state of type 1 diabetes treatment in the U.S.: updated data from the T1D Exchange clinic registry. *Diabetes Care*. 2015;38(6):971-978.
6. Smith-Palmer J, Brandle M, Trevisan R, Orsini Federici M, Liabat S, Valentine W. Assessment of the association between glycemic variability and diabetes-related complications in type 1 and type 2 diabetes. *Diabetes Res Clin Pract*. 2014;105(3):273-284.
7. Unger J, Parkin C. Recognition, prevention, and proactive management of hypoglycemia in patients with type 1 diabetes mellitus. *Postgrad Med*. 2011;123(4):71-80.
8. US Food and Drug Administration. Symlin[®] (pramlintide acetate) injection, for subcutaneous use: prescribing information. https://www.accessdata.fda.gov/drugsatfda_docs/label/2014/021332s007_S016.pdf. 2014. Accessed March 1, 2019.
9. Weyer C, Gottlieb A, Kim DD, et al. Pramlintide reduces postprandial glucose excursions when added to regular insulin or insulin lispro in subjects with type 1 diabetes: a dose-timing study. *Diabetes Care*. 2003;26(11):3074-3079.
10. Ratner RE, Dickey R, Fineman M, et al. Amylin replacement with pramlintide as an adjunct to insulin therapy improves long-term glycaemic and weight control in type 1 diabetes mellitus: a 1-year, randomized controlled trial. *Diabet Med*. 2004;21(11):1204-1212.
11. Whitehouse F, Kruger DF, Fineman M, et al. A randomized study and open-label extension evaluating the long-term efficacy of pramlintide as an adjunct to insulin therapy in type 1 diabetes. *Diabetes Care*. 2002;25(4):724-730.
12. Edelman S, Garg S, Frias J, et al. A double-blind, placebo-controlled trial assessing pramlintide treatment in the setting of intensive insulin therapy in type 1 diabetes. *Diabetes Care*. 2006;29(10):2189-2195.
13. Liu C, Wu D, Zheng X, Li P, Li L. Efficacy and safety of metformin for patients with type 1 diabetes mellitus: a meta-analysis. *Diabetes Technol Ther*. 2015;17(2):142-148.
14. Wang Q, Long M, Qu H, et al. DPP-4 inhibitors as treatments for type 1 diabetes mellitus: a systematic review and meta-analysis. *J Diabetes Res*. 2018;2018:5308582.
15. Dandona P, Ghanim H, Kuhadiya ND, et al. Liraglutide as an additional treatment to insulin in patients with type 1 diabetes mellitus—a 52-week randomized double-blinded placebo-controlled clinical trial [abstract]. *Diabetes*. 2018;67(suppl 1A):LB1.
16. Novo Nordisk. Novo Nordisk completes second and final phase 3a trial with liraglutide as adjunct therapy to insulin for people with type 1 diabetes (NN9211) [media release]. <https://www.novonordisk.com/media/news-details.1947182.html>. 2015. Accessed March 1, 2019.
17. ACP Diabetes Monthly. In type 1 diabetes, adding liraglutide to insulin increased hypoglycemia and hyperglycemia with ketosis [newsletter]. <https://diabetes.aconline.org/archives/2017/01/13/6.htm>. 2017. Accessed March 1, 2019.
18. DeFronzo RA, Norton L, Abdul-Ghani M. Renal, metabolic and cardiovascular considerations of SGLT2 inhibition. *Nat Rev Nephrol*. 2017;13(1):11-26.
19. Abdul-Ghani MA, DeFronzo RA, Norton L. Novel hypothesis to explain why SGLT2 inhibitors inhibit only 30-50% of filtered glucose load in humans. *Diabetes*. 2013;62(10):3324-3328.
20. Rieg T, Masuda T, Gerasimova M, et al. Increase in SGLT1-mediated transport explains renal glucose reabsorption during genetic and pharmacological SGLT2 inhibition in euglycemia. *Am J Physiol Renal Physiol*. 2014;306(2):F188-F193.
21. US Food and Drug Administration. Farxiga[®] (dapagliflozin) tablets, for oral use: prescribing information. https://www.accessdata.fda.gov/drugsatfda_docs/label/2019/202293s015bl.pdf. 2019. Accessed March 1, 2019.
22. US Food and Drug Administration. Invokana[®] (canagliflozin) tablets, for oral use: prescribing information. https://www.accessdata.fda.gov/drugsatfda_docs/label/2018/204042s027bl.pdf. 2018. Accessed March 1, 2019.
23. US Food and Drug Administration. Jardiance[®] (empagliflozin) tablets, for oral use: prescribing information. https://www.accessdata.fda.gov/drugsatfda_docs/label/2018/204629s019bl.pdf. 2018. Accessed March 1, 2019.
24. US Food and Drug Administration. Steglatro[™] (ertugliflozin) tablets, for oral use: prescribing information. https://www.accessdata.fda.gov/drugsatfda_docs/label/2018/209803s001bl.pdf. 2018. Accessed March 1, 2019.
25. Min SH, Yoon JH, Hahn S, Cho YM. Comparison between SGLT2 inhibitors and DPP4 inhibitors added to insulin therapy in type 2 diabetes: a systematic review with indirect comparison meta-analysis. *Diabetes Metab Res Rev*. 2017;33(1):e2818.
26. Savarese G, D'Amore C, Federici M, et al. Effects of dipeptidyl peptidase 4 inhibitors and sodium-glucose linked cotransporter-2 inhibitors on cardiovascular events in patients with type 2 diabetes mellitus: a meta-analysis. *Int J Cardiol*. 2016;220:595-601.
27. Vasilakou D, Karagiannis T, Athanasiadou E, et al. Sodium-glucose cotransporter 2 inhibitors for type 2 diabetes: a systematic review and meta-analysis. *Ann Intern Med*. 2013;159(4):262-274.
28. Henry RR, Rosenstock J, Edelman S, et al. Exploring the potential of the SGLT2 inhibitor dapagliflozin in type 1 diabetes: a randomized, double-blind, placebo-controlled pilot study. *Diabetes Care*. 2015;38(3):412-419.
29. Henry RR, Dandona P, Pettus J, Mudaliar S, Xu J, Hansen L. Dapagliflozin in patients with type 1 diabetes: a post hoc analysis of the effect of insulin dose adjustments on 24-hour continuously monitored mean glucose and fasting beta-hydroxybutyrate levels in a phase IIa pilot study. *Diabetes Obes Metab*. 2017;19(6):814-821.
30. Kuhadiya ND, Ghanim H, Mehta A, et al. Dapagliflozin as additional treatment to liraglutide and insulin in patients with type 1 diabetes. *J Clin Endocrinol Metab*. 2016;101(9):3506-3515.
31. Dandona P, Mathieu C, Phillip M, et al. Efficacy and safety of dapagliflozin in patients with inadequately controlled type 1 diabetes (DEPICT-1): 24 week results from a multicentre, double-blind, phase 3, randomised controlled trial. *Lancet Diabetes Endocrinol*. 2017;5(11):864-876.
32. Dandona P, Mathieu C, Phillip M, et al. Efficacy and safety of dapagliflozin in patients with inadequately controlled type 1 diabetes: the DEPICT-1 52-week study. *Diabetes Care*. 2018;41(12):2552-2559.
33. Mathieu C, Dandona P, Gillard P, et al. Efficacy and safety of dapagliflozin in patients with inadequately controlled type 1 diabetes (the DEPICT-2 study): 24-week results from a randomized controlled trial. *Diabetes Care*. 2018;41(9):1938-1946.
34. Pieber TR, Famulla S, Eilbracht J, et al. Empagliflozin as adjunct to insulin in patients with type 1 diabetes: a 4-week, randomized, placebo-controlled trial (EASE-1). *Diabetes Obes Metab*. 2015;17(10):928-935.
35. Rosenstock J, Marquard J, Laffel LM, et al. Empagliflozin as adjunctive to insulin therapy in type 1 diabetes: the EASE trials. *Diabetes Care*. 2018;41:2560-2569.
36. Henry RR, Thakkar P, Tong C, Polidori D, Alba M. Efficacy and safety of canagliflozin, a sodium-glucose cotransporter 2 inhibitor, as add-on to insulin in patients with type 1 diabetes. *Diabetes Care*. 2015;38(12):2258-2265.

37. Buse JB, Garg SK, Rosenstock J, et al. Sotagliflozin in combination with optimized insulin therapy in adults with type 1 diabetes: the North American inTandem1 study. *Diabetes Care*. 2018;41(9):1970-1980.
38. Danne T, Cariou B, Banks P, et al. HbA_{1c} and hypoglycemia reductions at 24 and 52 weeks with sotagliflozin in combination with insulin in adults with type 1 diabetes: the European inTandem2 study. *Diabetes Care*. 2018;41(9):1981-1990.
39. Garg SK, Henry RR, Banks P, et al. Effects of sotagliflozin added to insulin in patients with type 1 diabetes. *N Engl J Med*. 2017;377(24):2337-2348.
40. Kitabchi AE, Umpierrez GE, Miles JM, Fisher JN. Hyperglycemic crises in adult patients with diabetes. *Diabetes Care*. 2009;32(7):1335-1343.
41. Famulla S, Pieber TR, Eilbracht J, et al. Glucose exposure and variability with empagliflozin as adjunct to insulin in patients with type 1 diabetes: continuous glucose monitoring data from a 4-week, randomized, placebo-controlled trial (EASE-1). *Diabetes Technol Ther*. 2017;19(1):49-60.
42. Rodbard HW, Peters AL, Slee A, Cao A, Traina SB, Alba M. The effect of canagliflozin, a sodium glucose cotransporter 2 inhibitor, on glycaemic end points assessed by continuous glucose monitoring and patient-reported outcomes among people with type 1 diabetes. *Diabetes Care*. 2017;40(2):171-180.
43. Bader N, Mirza L. Euglycemic diabetic ketoacidosis in a 27 year-old female patient with type-1-diabetes treated with sodium-glucose cotransporter-2 (SGLT2) inhibitor canagliflozin. *Pak J Med Sci*. 2016;32(3):786-788.
44. Harati H, Sharma V, Motazedi A. Sodium-glucose cotransporter 2 inhibitor-associated diabetic ketoacidosis: report of two cases with hyperglycemic ketoacidosis in type 1 diabetes. *J Diabetes*. 2016;8(1):165.
45. Sfeir JG, Montori VM. In insulin-treated type 1 diabetes, canagliflozin increased diabetic ketoacidosis. *Ann Intern Med*. 2016;165(2):JC2.
46. Peters AL, Buschur EO, Buse JB, Cohan P, Diner JC, Hirsch IB. Euglycemic diabetic ketoacidosis: a potential complication of treatment with sodium-glucose cotransporter 2 inhibition. *Diabetes Care*. 2015;38(9):1687-1693.
47. Tahir H, Wani A, Daruwalla V, Daboul N, Sagi J. Euglycemic diabetic ketoacidosis and severe acute kidney injury secondary to off label use of sodium glucose cotransporter-2 inhibitor in a type-1 diabetic patient. *J Ayub Med Coll Abbottabad*. 2015;27(4):923-924.
48. Peters AL, Henry RR, Thakkar P, Tong C, Alba M. Diabetic ketoacidosis with canagliflozin, a sodium-glucose cotransporter 2 inhibitor, in patients with type 1 diabetes. *Diabetes Care*. 2016;39(4):532-538.
49. Blau JE, Tella SH, Taylor SI, Rother KI. Ketoacidosis associated with SGLT2 inhibitor treatment: analysis of FAERS data. *Diabetes Metab Res Rev*. 2017;33(8):e2924.
50. Danne T, Garg S, Peters AL, et al. International consensus on risk management of diabetic ketoacidosis in patients with type 1 diabetes treated with sodium-glucose cotransporter (SGLT) inhibitors. *Diabetes Care*. 2019 Feb 6. pii: dc182316. doi: 10.2337/dc18-2316. [Epub ahead of print].
51. European Medicines Agency. First oral add-on treatment to insulin for treatment of certain patients with type 1 diabetes [media release]. <https://www.ema.europa.eu/en/news/first-oral-add-treatment-insulin-treatment-certain-patients-type-1-diabetes>. 2019. Accessed March 1, 2019.
52. Lexicon Pharmaceuticals I. CHMP recommends Zynquista™ (sotagliflozin) for the treatment of adults with type 1 diabetes [media release]. <https://www.novonordisk.com/media/news-details.1947182.html>. 2019. Accessed March 1, 2019.
53. AstraZeneca. Forxiga approved in Europe for type-1 diabetes [media release]. <https://www.astrazeneca.com/media-centre/press-releases/2019/forxiga-approved-in-europe-for-type-1-diabetes22032019.html>. 2019. Accessed March 27, 2019.
54. AstraZeneca. Forxiga approved in Japan for type-1 diabetes [media release]. <https://www.astrazeneca.com/media-centre/press-releases/2019/forxiga-approved-in-japan-for-type-1-diabetes-27032019.html>. 2019. Accessed March 27, 2019.
55. Astellas. Approval of Suglat® tablets, selective SGLT2 inhibitor, for additional indication of type 1 diabetes mellitus and additional dosage and administration in Japan [media release]. <https://www.astellas.com/en/news/14481>. 2019. Accessed March 27, 2019.
56. Sanofi. FDA advisory committee votes on Zynquista (sotagliflozin) as treatment for adults with type 1 diabetes [media release]. <http://www.news.sanofi.us/2019-01-17-FDA-advisory-committee-votes-on-Zynquista-TM-sotagliflozin-as-treatment-for-adults-with-type-1-diabetes>. 2019. Accessed March 1, 2019.
57. Medscape. US FDA panel split on sotagliflozin for type 1 diabetes. <https://www.medscape.com/viewarticle/907963>. 2019. Accessed March 1, 2019.
58. Medscape. FDA turns down sotagliflozin for type 1 diabetes. <https://www.medscape.com/viewarticle/910851>. 2019. Accessed March 22, 2019.
59. Conway B, Miller RG, Costacou T, et al. Temporal patterns in overweight and obesity in type 1 diabetes. *Diabet Med*. 2010;27(4):398-404.
60. Polsky S, Ellis SL. Obesity, insulin resistance, and type 1 diabetes mellitus. *Curr Opin Endocrinol Diabetes Obes*. 2015;22(4):277-282.

SUPPORTING INFORMATION

Additional supporting information may be found online in the Supporting Information section at the end of this article.

How to cite this article: Boeder S, Edelman SV. Sodium-glucose co-transporter inhibitors as adjunctive treatment to insulin in type 1 diabetes: A review of randomized controlled trials. *Diabetes Obes Metab*. 2019;21(Suppl. 2):62-77. <https://doi.org/10.1111/dom.13749>